
Lounge Set *Norderney*

01 / 13

ASSEMBLY INSTRUCTION



COMPONENTS:

x2 A x4 B x4 C x2 D 

x3 E x3 F x2 G x2 H 

Bolt M6x40mm = 22 pcs

1 3 4

Washer = 94 pcs

5

Allenkey = 2 pcs

2

Bolt M6x35mm = 54 pcs

HARDWARE:

6

Bolt M6x20mm = 12 pcs

x2 J x1 K x1 L

x1 M x5 N x5 O x2 P

x1 Q x1 R x1 S

Bolt M6x70mm = 6 pcs

02 / 13



A 1 PC 

2 16 PCS

1 PC5 

M6x35 mm

Ø6 x 14 mm

Allenkey 4 x 80

4 16 PCS

B

C

D

X2 

2 PCS 

2 PCS 

1 PC 

03 / 13



Step 1:
50%

A

B
2

2
4

4

B

A

2

4

2

4

A

2

2 2

4

4 4 BB

C

Step 2:
50%

A

C

B

C4

4

4
2

2

2

Step 3:
50% Step 4: 100%

D

FINISH
04 / 13



E 1 PC 

1 6 PCS

4

M6x40 mm

Ø6 x 14 mm

2

2 PCS
F

G

H
1 PC 

1 PC 

1 PC 

J 1 PC 

5

8 PCS

6

16 PCS

Allenkey 4 x 80

1 PC o

1 PC

X2 

1 PC N

M6x35 mm

M6x70 mm

05 / 13



Step 1:
50%

E

5

H

2

4 5

E

52

F

F

5 4

Step 2:

Step 3:

G

H

1 

55

50%

50%

06 / 13



Step 4:

5 5

2

H

H

Step 5:

FINISH

N

O

50%

100%

07 / 13



E 1 PC 

1 10 PCS

4

M6x40 mm

Ø6 x 14 mm

2

2 PCS
F

K

L
1 PC 

1 PC 

1 PC 

M 1 PC 

5

6 PCS

6

18 PCS

Allenkey 4 x 80

3 PCS o

1 PC

X1 

3 PCS N

M6x35 mm

M6x70 mm

08 / 13



Step 1:
50%

4 5

E

F

5 4

25

E

L

Step 2:
50%

F

2 5

Step 3: FK

E

111

5

5

5

09 / 13



Step 4:
50%

E F

M

1 

5

2

5

2

5

100%Step 5:

FINISH

O
O

O

N
N

N

10 / 13



P 2 PCS 

3

Ø6 x 14 mm

12 PCS

Q

R

S
1 PC 

1 PC 

1 PC 

5

6

12 PCS

Allenkey 4 x 80

1 PC

X1 

M6x20 mm

11 / 13



Step 1:
50%

P

Q

5

3

3

5

Step 2:
50%

5

3

3

5

P

12 / 13



Step 3:
50%

R

R

3 

5 

3 5 

Step 4:

100%

FINISH

S

13 / 13


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13

